Thirteenth Meeting
Finance Committee
National Institute of Technology, Uttarakhand

Date : 06 March 2018
Time A 10.30 am
Venue ; NIT Transit House, New Delhi
Agenda
| Iterﬁ No. ltems ) Page No
: : - . ‘ Lt B
FC 13.01 To corlflrm the Minutes of the 12" Meeting of Finance | 01-07
| Committee _
FC 13.02 | Action Taken Report 08
FC 13.03 | Purchase of Workstation and Desktop Computers through GeM. 08
£C 1304 Procurement and installation of Pre-Fabricated Sewage 09-64
Treatment Plant. -
FC 13.05 | Professional Development Fund for the Trainee Teachers 65 |
FC 13.06 | Any other item with the permission of the Chair 65 |

Registrar



FC 13.01:

To confirm the Minutes of the 12" Meeting of Finance Committee.
[...]
000T ' 0008 ; O00SE | 000L 0009 | oo00r | 51502 [03dD3 0107 JO % ‘SHHIOM N 3  G'E \/
00°06 000z . 0059 000€  000F 0009 ) §1502 j03dD2 [0]01 fO % “SHOM IND e o
00°€9 00°00€ 00°80T 00°STT 00'80T 00°80T gin/sao] 2 (Aerua] + Aepuodas) 3so) jende) elol. g6 /fmu\
000v . ooov 00°0t ooy | o000V ain/s207 3 “(yuswess) Aserua)) 1so) |epde) o3esony - g¢
00°€Z 0000 | 00389 0052 0089 0089 amn/so07 2 ‘(uauneas) Aepuodss) 3so) jended a8esany | T¢
m , o ; . . sod jeyded g
0] _ 01 : 0T ! 0T _ 01 : 0] _ TW QOT/NdIV ‘SWION|O] [B30LIUdNIYT 77
S0> 50> - S0 S'0> S0> 50> /Bw dLenys ¢z
™ & > I > T ! > ! /6w ‘NEHNueniyl - €7
> | 6> % 5 5> _ S> 5> /bw’sswanp3 | ¢
o> ! otr> i o> ¢ o>  0I> | or> V/Bw’aogwenyy - T¢
_ . . uBwieall AlBIIS] 1By SJUBWIOLSY O
0z-0T |  08-0L | 0zOT | 080 | 0¢OL | 0z-0T _ % "‘Aousbdiy3 lenowsy N-L | T
g>zoidn - 9>goidn ¢ g>zoidn  p>goidn g=zoydn °  g>zoidn J1un Boj ‘|lenowWwS. WI0J1|0D [BJ3ES E'T
00T> | 5> ;o> . o> . 0e> | 02> _ 1/bwissiuenya 7T
o> | 5> P o> T o> o0er 0z> 7/6w‘gogeny3 T TT
” juawiesi] AIRpuUOISS 191}R BIUBWIONIY 01
g, dSM | HEW | V3+8SYN : . ¥8S ., ¥GAW | o dSY : A3ojouyda] /193oweled JUBLISSASSY - "ON 'S

BIpU| Ul Juswieal) 93emas 4oy s23130|0uYyd3| SNOLEB 4O 53S0 JUSWIESL] JO UoSLIedWOo) 17 3|qel

010 220 1484 T0 8785 dDA LI d997£00 18p0d Loday



aded|zt

1032E3Y O1g SuUelquualA - Haw 1030e3y yojeg |enuanbses : d4s
uonesay papualxy : v3 1031083y [eaidojoig pag Sulnon @ HEgIAl
puod uollezijiqels 9Isem : dsm 1uelg 98pn|s 2iqosaeuy mopdn @ ASYN ssajoud 23pn|s pRiealldy : dsy

yblH [  wnipap

sMol4 IIY J8)jeWS Jo||ews ain ,wm:mm Anoedeq [eaidA ]
; plooay yoel]
SIUBUSJUIE UI [[IYS JO [9A9T] MOT JO [EUaI0
uonjesadQ ul (IS JO [aA37 MOT JO [ERUBJOd
1509 JUSLIISBAUIaY MO 4O |ERUIIOd
1507 Bunansay Mmo7 Jo |enjualod
1509 [ejideD MO JO [euaOd
juawadinbay pueq] moT J0 |enualod
juawaainbay ABiaug moT jo |enuajod
saladoig/Buiping Buipunounsg ue spedw| 3SI2APY ON JO [EjUjod
S|EDO/LEIS 41S 40 YljeaH uo sjoed] 3SIAPY ON JO [BRuUSiod
dLS jojoeduwy
poo4
faanooay ABiaugjuonesausg Ayouias|d a|qeln Allesiuoucdy
EUE]
13U0NIPUOY) |I0S / AINUE
uonelauan) 824n0say a|qeip Ajjesiwouod] 10} [eRUIjod
SI21BAN PUNOID) UO 1oedU| BSISAPY ON 40 [ElUBlod
SISIEN, 22EUNS U0 10edw| asiaapy O 10 [elualod
puUE U0 J0edw| sJaApY ON JO [enualod
abieyoasiqg juany3 o oeduw)
Aqelay a3uewIousd
|enoliay snoloydsoyd 1oj [elualod
(Uonesyupuag-uonedyUIN) [Bacway uabonin 10} [BllUSiOd
puewa] uabAxQ ajeIpaww/ElU] MO 10} [BjUS}0d
juaniy3 ul 0q 40 [Ejuaiod
|EAOLLZY WIOHI0D) [BDSE] [ [BJO] JO [BlIUSI0H
spiepuels ab1eydsig 00D PUE 'J0E 'SSL Sdvd 3yl Buisap Jo [23uajod
afemag pajeal] jo fJieny Jo SULID] Ul 9IUBULIOLA

dSM | ¥EW | ¥8ai | ¥8S | dSv+8svn | dSsv BLI2}ID

uiseqg JaA1y esueg ayy ui Juawieal) ademas 1oy suoirdg ASojouyds] 0 JusWISSasSSY T HAIYyx3

OTOT 280 T @ 0 8RS 403 LI dg9 £00 :apad uoday

(s2)



Time for Partial Replacement, Hours

100

Report Code: 003_GBP_IIT_EQP_S&R_02_Ver 1_Dec 2010

40

10 ..._._._.'

0.1 0.4 1 4 10 40 100

Volume of Water in Tank / Flow of Water per Hour

= 99% Replacement - 85% Replacement ~=—90% Replacement
—— 75% Replacement -—=50% Replacement

Figure 3: Approximate times required to replace water in test chambers in flow-through tests

(For Example: For a chamber containing 4 L, with a flow of 2 L/h, the above graph
indicates that 90% of the water would be replaced every 4.8 h. The same time period,
such as hours, must be used on hoth axes, and the same unit of volume, such as liters,
must be used for both volume and flow (Adapted from USEPA, 2002)

Depth of flow-through system or pond: The depth of the flow-through biocassay pond

should be within 1.5 to 2.5 m based on an equivalent system of wastewater-fed fish
pond (aquaculture) (Costa-Pierce, 1998; Hoan and-Edwards, 2005).

Test organisms: In the bioassay pond, locally found fish, algae and daphnia should be
inhabited in the bioassay pond. USEPA (2002) and APHA et al. (1995) have
recommended following freshwater fish species when fish is the preferred form of
aquatic life/test organism:

1

2
3.
4

Oncorhynchus mykiss (rainbow trout) and Salvelinus fontinalis (brook trout)
Pimephales promelas (fathead minnow)

Lepomis macrochirus (Bluegill sunfish)

Ictalurus punctatus (Channel catfish)

Based on above, following equivalent fish species are recommended under Indian

conditions.

1. Puntias stigma

2. Puntias sophore

3. Anabas

4. Chela bacalia

5. Puntias ticto and

6. Colisa faciatus
14| Page

(52)



oded| 11

10103y OI1g UBIQWBIN ¢ HFIN lopeay yoeg |eipuanbasg : uas
uoneIaY papualxy: v3 1030e9y |edisojolg pag Sulnoly :  HIgIN
puod uonezi|jiqels 21se : dsm 19ue|g 23pn|s JiqoJaeuy mopdn :  gsyn $58201d 28pn|s paleAIdY : dsv
QTN 06 42d 287 005 "2 S| HEIA JO 1500 Jamoduey + [BJlWway) + Jsieday g
28e1s Atepuodas ojdn G'7
Ajuo Jusunean Joy ssa| Juadsad Qg 5q 01 PaWNSSE §) 1500 Jamodury €T Jo12e) yead yim siueld 1oy 31ge1da00e 10U S| ¥GS IHH Y vT UBYL 5SS *Z
|EAOLIBL USB0IN SYY ‘|OJIU0D YN 10103|35 9|qe1dadde 10u 51 YaaIN [ ¥H Ys ueyissal g
01g Yum Ygs uelpu| unjom Wolj palaajjod elep Uo paseq sl B1eP Ygs “Z1 7/8W 0SZ> 408 J Ajuo papuswwodal WalsAs Alanoday ASisug oy g
(s12quieyd g g suaauds Asessanau ase sjueindeo) ‘|eaoway snioydsoyd jexdojoig oN b
40 sadA1 ||y) syom Juswieasya.d [eluBYdaW SARY PINOYS S'dSM IV LT 7/8W 7 <"0S WWANJUI IO} PIPUSWIWIOIBY 10U g5y "€
s1eah (sse00.d W3) uoneiay papuaixg Ajuo ‘gSyn Jaye Nd4 ON  “Z
ST 10§ 1502 JuaWwade|dal surIqDW S3PNUL YGIA 40 150D |eude) 0T suopnIpuod Aduadiswa Japun Suusiemap a8pn)s
1500 (218 JawA|od ‘BuIuea|]) [BOIWLAYD (|2 SIPNDUL YN JO INRO 6 JO % S 49103 0) papiaocud ag ued Janemol "spag Sulhug s8pnison T
J1qoJay-2Iqoiaeuy /I1Xxouy ” 21g013y-21qoJaBUuy § 219019y . z adA) ssoooug

8uilig ., ‘P8nynua) + souddpiyy :juawyead) a8pn|s

Juawyoas) Alopuolas oidn

\l//
o
oA

] ]
IT0 " 8Z°0 _ 620 | €0 Ze'0 7/ psiod 4507 Juawiea ] (0T0Z) uasaig i Lok
— : : —~ . T M & EuEwmwb.Hmwcoum.w.&%.” .
6E€° 168 ; S8'09LL vz zLo8 85°'1268 . SE'S698 : 907  ‘s1e9A ST 1041500 RO + [ended 10 (0T0Z) AdN S/
¥ _ . . 1 . H . juawnoaiy Aiopuodas oidn i
60'9TT - TLoet ST8ST | TTuLE wesE od 5907  “S150D WRO Jenuuy jeyoy | 5L
T S T e : % ) S S Jual0a1] AIDpUGISs 03dn JuDd pjuwl 05 of .
£9'ST (/33 L0z LLYT . OLEE 0d 5307 3 150 somoduepy
T B SRS e g o uawipal]l Aippuoaas oidn i i
090 } 580 580 580 580 aiw/ed sao7 2 1s0) [eaiway) jenuuy gL
; P~ O s i . ! : . B T : _
145 S i 98T ¢ OTT gt 05T . aTi/od 5307 3 503 sueday fenuuy - &L
: L FH— |.I|.|||I.,m i ...I PSR- - ) t : . i i ey el e o L T .utmhhnhem;_ﬁl\cﬂbtﬁumm DND___J_ _ .||| 5
0T°0 €LT VEE 8V v0'y QTN/0d 5307 3 1503 somoq Aeas  TL
) i _ ....||..<||I-|.rll|m e . . s ‘ S T w:m:_hu.a.m.h_k.xu_a_ﬁt_n.uuw h_u_n__: _ T
00°€Z ; 00°89 ' 00°SL ; 00°89 ) 00°89 i a1n/saeT *3 4507 |edde) sgesany 0L
6E°0 00T rs0 S0 i GS°0 S0 1/ested ‘1503 Juawiess] (0TOZ) Wasaid
96°7ZL0T LT°88VLE | zv'veopt " CEBISTT L9 TL6YT ¢6'8E8PT 5207 2 ‘sieah §T 1043500 RO + |ede) Jo (0T0T) AdN 09
a‘..n_mb_: o 8N o, 73+85YN n..mmm > HEEWN o dSY A3ojouyda /1915weled JusWIssassy ON 'S

0L0E 2207 1 19N 70 43S dD3 LI Jd99 €00 :2pod oday



Report Code; 003_GBP_IIT_EQP_S&R_02 Ver 1_Dec 2010

9. References

APHA, AWWA, WEF (1995) Standard Methods for the Examination of Water and
Wastewater, 19th ed. American Public Health Association, American Water Works
Association, Water Environment Federation, Washington, DC.

Arceivala, S. J. and Asolekar, S. R. (2006) Wastewater Treatment for Pollution Control
(3" Edition), McGraw Hill Education (India) Pvt. Ltd., New Delhi

Asolekar, S. R. and ‘Gopichandran, R. (2005) Preventive Environmental Management —
An Indian Perspective”, Foundation Books Pvt. Ltd., New Delhi (the Indian associate of
Cambridge University Press, UK)

Costa-Pierce, B.A. (1998) Preliminary investigation of an integrated aquaculture -
wetland ecosystem using tertiary-treated municipal wastewater in Los Angeles County,
California. Ecol. Eng. 10, 341-354,

Hoan, V.Q., Edwards, P. (2005) Wastewater reuse through urban aquaculture in Hanoi,
Vietnam: Status and prospects, in: Costa-Pierce, B.A., Deshonnet, A., Edwards, P. (Eds.),
Urban Aquaculture, CABI Publishing, Wallingford, UK, pp. 103-117.

Kumar, R. (2010) Draft Unpublished Report entitled: Status of Sewage Wastewater and
Technology Review In India, NEERI Zonal Office, Mumbai

Tare, V. and Bose, P. (2009) Compendium of Sewage Treatment Technologies, National
River Conservation Directorate, Ministry of Environmental and Forests, Government of
India

USEPA (2002) Methods for Measuring the Acute Toxicity of Effluents and Receiving
Waters to Freshwater and Marine Organisms. Fifth ed. EPA-821-R-02-012. Washington
DC, U.S.A.

6|Page (50



Report Cade: Q03 _GBP_IT_EQP_S&R 02_Wer 1_Dec 2010

6. Sludge Mana'gement

The sludge dewatering should be done using thickener followed by filter press or
centrifuge or any other equivalent mechanical device. Sludge drying beds (SDB) should
be provided for emergency only. SDBs should be designed only for 25% of the sludge
generated from primary and secondary processes. The compressed sludge should be
converted into good quality manure using composting and/or vermi-composting
processes. Energy generation through anaercbic digestion of sludges in the form of
biogas and subsequent conversion to electrical energy as of now is viable only when
sewage BOD > 250 mg/L. Single fuel engines should be used for conversion of biogas to
electrical energy. Hazardous sludge, if any should be disposed of as per the prevailing
regulations. .

7. Flow Measurement

Flow measuring devices should be installed after the Stage | Treatment as well as at the
outlet of the sewage treatment plant. These flow devices should be of properly
calibrated V notch with arrangements for automatic measurement of head. Additional
electronic or other type of flow meters may also be installed. Arrangements should be

made for real time display of measured (both current and monthly cumulative) flows at
prominent places.

8. Bioassay Test

The bioassay test is gaining importance in wastewater treatment plant design and
operation as the whole effluent toxicity (WET) test. This test uses a standard species of
aquatic life forms (like fish, algae) as a surrogate to measure the effect of the effluent on
the receiving stream. The flow-through method employing continuous sampling is
recommended for on-site tests.

o Flow rate (retention time): For a flow-through system, the USEPA Manual for Acute
Toxicity Test of Effluents (USEPA, 2002) specifies that the flow rate through the
proportional dilutor must provide for a minimum of five 90% replacements of water
volume in each test chamber every 24 h (i.e. a retention time of 4.8 h) (see Figure 3).
This replacement rate should provide sufficient flow to maintain an adequate
concentration of dissolved oxygen (DO). This implies a maximum HRT of 5.3 h (i.e.
0.9v/Q = 4.8) for a flow-through system. Therefore, a flow-through pond with a
maximum HRT of 5 h for 100% exposure is recommended for bioassay test of
tertiary-treated effluent. '

o Total flow requirement: 10% of the flow (subjected to maximum 1 MLD) is required
to pass through the bioassay pond.

13|Page (‘.:)-5)



Report Code: BO3_GBP_IIT_EQP_S&R_02_ver 1_Dec 2010

Exhibit 2: MBBR - Moving Bed Biofilm Reactor

Influent Secondary

Clarifier

Effluent

MEBR I

®

Air Blower Excess Sludge

Schematic Diagram of a Moving Bed Bio-Reactor

Moving Bed Biofilm Reactor is an aerobic attached hiological growth process. It does not
require primary clarifier and sludge recirculation. Raw sewage, after screening and de-
gritting, is fed to the biological reactor. In the reactor, floating plastic media is provided
which remains in suspension. Biological mass is generated on the surface of the media.
Attached biological mass consumes organic matter for their metabolism. Excess
biological mass leaves -the surface of media and it is settled in clarifier. Usually a
detention time of 5 to 12 h is provided in the reactors.

MBBR were initially used for small sewage flow rates and because of less space
requirement. In large plant, media quantity is very high and it requires long shut down
period for plant maintenance. In fact, it may not be successful for large capacity plants.
Moreover the plastic media is patented and not available in the open market, leading to
single supplier conditions which limit or deny price competition. In addition, due to very
less detention time and other engineering factors, functional Moving Bed Biofilm
Reactor in India do not produce acceptable quality effluent.

Merits
e Moving Bed Biofilm Reactor needs less space since there is no primary
clarifier and detention period in.reactor is generally 4-5 h.
o Ability to withstand shock load with equalization tank option
e High operator oversight is not required
Demerits

* High operating cost due to large power requirements

¢ Not much experience available with larger capacity plants (>1.5 MLD)
o Skilled operators needed

¢ No energy production

» Effluent quality not up to the mark in India

* Much less nutrient removal

e Designed criteria not well established

18| Page (Sc)



Report Code: 003_GBP_IIT_EQP_S&R_02_Ver 1_Dec 2010

Other freshwater fish species like Gambusia affinis (mosquito fish) can also be
considered. Daphnia pulex and D. magna (daphnids), Selenastrum sp., Scenedesmus
aculeala, Scenedesmus guadacanda are also recommended similar to the
recommendations made by USEPA (2002) for bioassay test.

* Stocking density and number of test organisms: For flow-through tests, the live
weight of test organisms in the system must not exceed 7.0 g/L (i.e. 7.0 kg/m?) of
volume at I5°C, or 2.5 g/L (i.e. 2.5 kg/m?) at 25°C (USEPA, 2002). A minimum of 20
organisms of a given species are required for the test.

» Feeding requirement: Considering the bioassay of tertiary-treated sewage effluent
and fish as the preferred form of aquatic life/test organism, 32% protein feed at 1%
of the stocking biomass/d in two daily slots (preferably morning and evening) with a
floating system need to be fed (Costa-Pierce, 1998). The feeding regime for fish
mentioned in USEPA (2002) can also be adopted.

» Aeration and oxygen requirements: Sufficient DO (4.0 mg/L for warm water species
and 6.0 mg/L for cold water species) should be maintained in the pond for proper
environment for test organisms. The DO depletion is not a problem in case of a flow-
through system because aeration occurs as the water pass through the system. If DO
decreases to a level that would be a source of additional stress, the turnover rate of
the water volume must be increased (i.e. the HRT of the systém must be decreased)
sufficiently to maintain acceptable DO levels (USEPA, 2002). Alternatively fountain or
cascade aeration arrangements may be provided.

* Reguirement of Dechlorination: Dechlorinated effluent only should be passed
through the bioassay pond. If the effluent from the STP is chlorinated, the total
residual chlorine in the effluent should be non-detectable after dechlorination.

* Bioassay test acceptability criterion: No mortality (100% survival) of test organisms
under any condition.

' salient Features of Recommended STPs
¢ Continuous measurement of flow at the inlet and outlet
, ¢ Excellent preliminary treatment
l * Treatment up to tertiary level
e Online bioassay test
¢ Designed and built as modular units
e Pumping and STPs to be taken together for contracting/bidding

A (57)



Exhibit 4:

Report Code: 003_GBP T EQP S&R 02 ver 1_Dec 2010

UASB+ASP - Upflow Anaerobic Sludge Blanket Followed by Activated Sludge
Process

Gas

Aeratio
Influent UASB
A i — | nTenk

Secandary Effluent

Clarifier

l Returned Sludge
Sludge

PExcess Sludge

Schematic Diagram of an Upflow Anaerobic Sludge Blanket Process followed by ASP

It is an anaerobic process in which influent wastewater is distributed at the bottom of
the UASB reactor and travels in an up-flow mode through the sludge blanket. Critical
components of UASB design are the influent distribution system, the gas-liquid-solid
separator (GLSS) and effluent withdrawal design. Compared to other anaerobic
processes, UASB allows the use of high hydraulic loading.

Merits

Demerits

20| Page

Relatively simple operation and maintenance

No external energy requirement and hence less vulnerable to power cuts
No primary treatment required

Energy production possible but generally not achieved

Low sludge production

No special care or seeding required after interrupted operations

Can absorb hydraulic and organic shock loading

Post treatment required to meet the effluent standard
Anoxic effluent exerts high oxygen demand

Large Land requirement

More man-power require for O&M

Effluent quality is not up to the mark and poor fecal and total coliform
removal

Foul smell and corrosion problems around STP area
High chlerine dosing required for disinfection.
Less nutrient removal



Report Code: Q03 _GEF_IT_EQP_S&R_02 Ver 1_Dec 2010

Appendix I: Exhibits on Options for
Secondary Treatment

Exhibit 1: ASP - Conventional Activated Sludge Process

Aeration

PST Secondary

Clarifier

Influent —— ! Effluent

y W Tank

Returned Sludge

P Excess Sludge

Schematic Diagram of a Conventional Activated Sludge Process

Activated Sludge Process (ASP) is a suspended growth aerobic process. It is provided
with primary clarifier to reduce the organic load in biological reactor (aeration basin).
About 40% of organic load is intercepted in primary clarifier in the form of sludge,
decreasing the loading in the aeration tank. Detention period in aeration tank is
maintained between 4-6 h. After aeration tank, the mixed liquor is sent to secondary
clarification where sludge and liquid are separated. A major portion of the sludge is re-
circulated and excess sludge is sent to a digester.

Sludge generated in primary clarifier and excess sludge from secondary clarifier are not
matured, digestion of such sludge is essential before disposal. In anaerobic sludge
digestion, such sludge produces biogas which can be used for power generation by gas
engines. Generated power can be used for operation of plant.

Merits

e Good process flexibility

o Reliable operation

*» Proven track record in all plant sizes
e Less land requirements

e Low odor emission

e Energy production

e Ability to withstand nominal changes in water characteristics
Demerits

¢ High energy consumption

e Skilled operators needed

¢ Uninterrupted power supply is required
¢ Requires sludge digestion and drying

¢ Less nutrient removal

(59

17 |Page



report Code: 003_GEP_|IT_EQP S&R_02_Ver 1_Dec 2010

Exhibit 6: WSP - Waste Stabilization Pond (Combination of Anaerobic
and Aerobic Pond)

Anaerobic pond Facultative pond Maturation ponds
Influent  ——p HRT = 1 day g HRT =5 days b HRT = 3-4 days —
Effluent
v
Sludge storage lagoon Aquaculture pond
and > (HRT > 12 days) —*
Studge drying beds {optional)

Schematic Diagram of a Waste Stabilization Pond

Sewage is treated in a series of earthen ponds. Initially after screening and de-gritting it is
fed to an anaerobic pond for initial pretreatment; depth of anaerobic pond is usually 3 to 3.5
m: as a result the lower section of pond does not get oxygen and an anaerobic condition is
developed. BOD reduction takes place by anaerobic metabolism and gases like ammonia and
hydrogen sulphide are produced creating odor problems. After reduction of BOD by 40% it
enters the facultative/aerobic pond, which is normally 1 - 1.5 m in depth. Lesser depth
allows continuous oxygen diffusion from atmosphere; in addition algae in the pond also
produces oxygen.

Though BOD at the outlet remains within the range, sometimes the effluent has green color
due to presence of algae. The algae growth can contribute to the deterioration of effluent
quality (higher total suspended solids) from time to time. Moreover, coliforms removal is
also in 1-2 log order. The operating cost of a waste stabilization pond Is minimum, mostly
related to the cost of cleaning the pond once in two to three years. A waste stabilization
pond requires a very large land area and it is normally used for small capacity plant,
especially where barren land is available.

Merits _

e Simple to construct and operate and maintain

¢ Low operating and maintenance cost

e Self sufficiency, ecological balance, and economic viability is greater

e Possible recovery of the complete resources

» Good ability to withstand hydraulic and organic load fluctuations
Demerits

e Requires extremely large areas

e Large evaporation loss of water

e |Iflineris breached, groundwater is impacted

» Effluent quality may vary with seasons

= No energy production

e Comparatively inferior quality of effluent

e Less nutrient removal

s High chlorine dosing for disinfection

¢« Odor.and vector nuisance

¢ Loss of valuable greenhouse gases to the atmosphere

92 | Page (69)



Report Code: 003_GBP_IIT_EQP_S&R_02_Ver 1_Dec 2010

Exhibit 3: SBR - Sequencing Batch Reactor

Influent

eggr%}(w;y.p
‘ Anoxic Fill
_ %
B
Idle .{“ «

Aeration/Mixing

s 822 A . :
Settle Decant Decant

Excess Sludge + _|

Settle

+ Effluent

Schematic Diagram of a Sequencing Batch Reactor (A Continuous Process “In Batch”)

it is a fill-and-draw batch aerobic suspended growth (Activated Sludge) process
incorporating all the features of extended aeration plant. After screening and de-gritting,
sewage is fed to the batch reactor. Reactor operation takes place in certain sequence in
cyclic order and in each cycle, following operations are involved

*  Anoxic Filling tank

*  Aeration

* Sedimentation/clarification

s Decantation

¢ Sludge withdrawal

A number of large-scale plants exist around the world with several years of continuous
operation. In India also, there are large scale plants operating efficiently since more than a
year. Hundreds of full-scale plants operated on Sequencing Batch Reactor Technology are
under successful operation in Japan. Some parts are patented and not available in the open
market, leading to single supplier conditions which limit or deny price competition.

Merits

* Excellent effluent quality
*  Smaller footprint because of absence of primary, secondary clarifiers and digester
* Recent track record available in large applications in India also
* Biological nutrient (N&P) removal
* High degree of coliform removal
* Less chlorine dosing required for post disinfection
*  Ability to withstand hydraulic and organic shock loads
Demerits

* Comparatively high energy consumption

* Toachieve high efficiency, complete automation is required
¢ Highly skilled operators needed

* Naenergy production

® Uninterrupted power supply required

19|Page (6'1)



Report Code: 003_GBP_IIT_EQP_S&R 02 Ver 1 Dec 2010

Exhibit 5: MBR - Membrane Bioreactor

Effluent
—————»
Waste Sludge A ! ! ! ! r
1‘ Permeate
o Mixed Liquid Recycle II| m m
Influent » v Membrane
Module
(AL E R R RN RN RNRE Y]
- Aeration Air Scour Blower
Anoxic Mixed Liquid
Zone recirculation pump
BIOREACTOR

Schematic Diagram of a Membrane Bioreactor

It is a biological reactor with a suspended biomass. The solid-liquid separation in
membrane bioreactor is achieved by a microfiltration membrane with pore sizes ranging
from 0.1 to 0. 4 um. No secondary clarifier is used and has the ability to operate at high
MLSS concentrations. Membranes are patented and not available in the open market,
leading to single supplier conditions which limit or deny price competition.

Merits
e Low hydraulic retention time and hence low foot print (area) requirement
e Lesssludge production
° High quality effluent in terms of low turbidity, TSS, BOD and bacteria
o Stabilized sludge
o Ability to absorb shock loads
Demerits

e High construction cost

e Very high operation cost

¢ Periodic cleaning and replacement of membranes
e High membrane cost

e High automation

* Fouling of membrane

¢ Noenergy production

2L |Page (69)



Report Code: D03_GBP_IIT_EQP_S&R_02_Ver 1 Dec 2010

Exhibit 7: CW - Constructed Wetlands

Wetlands are natural processes similar to stabilization ponds. Wetlands are shallow -
ponds comprising of submerged plants and floating islands of marshy species. Natural